
https://inspectapedia.com/septic/Hydrogen-Sulfide-Concrete-Corrosion.php
Copy at InspectApedia.com




CLICK ANYWHERE on THIS PAGE to RETURN to SEPTIC ODORS & HYDROGEN SULFIDE

ISSUES at InspectApedia.com



832R92001

U.S. ENVIRONMENTAL PROTECTION AGENCY. '.
OFFICE OF WASTEWATER ENFORCEMENT AND COMPLIANCE

WASJ!lNGTON, D.C. 20460

DETECTION, CONTROL, AND
CORRECTION OF HYDROGEN ,

SULFIDE CORROSION IN EXISTING
WASTEWATER SYSTEMS

September, 1992



NOTICE

Mention of trade names or commercial products does not constitute aD; endorsement by
EPA. Omission of certain products from this document does not reDect a position of
EPA regarding product effectiveness or applicability.



ACKNOWLEDGMENTS
[...]
The frequent presence of force mains, required to overcome topographic barriers, appears

to increase the hydrogen sulfide corrosion problem in Seattle. Seattle feels industrial metal

bearing discharges have no correlation with corrosion, since that industry has always had

pretreatment standards.

A.l.7 Charlotte, North Carolina

In the Charlotte-Mecklenburg Utility District (CMUD) system, EPA compared corrosion

conditions in purely domestic sewers with conditions in sewers that carry industrial flow.

Approximately 15 metal finishers and a large foundry are permitted for discharge into the

CMUD sewer system. The field team entered six sewers with a large flow contribution

from industry and four sewers with only domestic flow.

CMUD personnel were not aware of system-wide hydrogen sulfide corrosion problems,

although a failure occurred in the Briar Creek sewer sometime prior to 1973. Since that

time, CMUD has been specifying tricalcium pJtosphorus as an additive to its concrete pipe.

CMUD also currently specifies a I-inch sacrificial layer of concrete in its pipe. In the late

1960s, CMUD had an odor study done on the Briar Creek Sewer; it implemented a

program of hydrogen peroxide addition for odor control in 1974. The hydrogen peroxide

was added to a point about 3 miles upstream of the Sugar Creek Treatment Plant to which

the Briar Creek' sewer is tnbutary. This action was unrelated to the prior Briar Creek

failure. Strong odors at the Sugar Creek treatment facility prompted another odor study

in the late 1970s. The second study lead to the injection of hydrogen peroxide at a location

A-I9'



0.50 miles upstream in both 54-inch influent lines to the plant.

The Charlotte water supply is categorized as "soft" by CMUD and has a 8.0- to 9.o-ppm

total sulfate concentration.

Two of the domestic sites (Davidson Stre~t at East 22nd Str~et, and Myers Street at East

12th Street) are in the Sugar Creek drainage area and two (Arborway near Sedley Road,

and Old Providence Road near Sharonview Road) are in the McAlpine Cr'eek drainage

area. The Sugar Creek sites are 7 and 6 miles from the treatment plant, and 5 and 6 miles

from the upstream end of the same drainage area, respectively. The McAlpule Creek sites

are 7 and 8 miles from the treatment plant, and 3 and 10 miles from the Upl;tream end of

their respective drainage areas. All pipe observed in the CMUD system is 20 to 2S years

old. Wastewater sulfide concentrations at the four sites ranged from O.=~ to 0.6 mg/l.

Wastewater pH measurements were 6 at three sites, and 5.5 at the Old Providence Road

site. It was the only site in Charlotte with pipe and manhole surface pHllJleasurements

'. below 6. Pipe surface pH measurements were 4.5 to 5. Corrosion product e:uended about

0.25 inches deep, exposing "peastone" aggregate at this site.

Two ofthe four domestic sites experience turbulent flows due to a bend and liln obstruction.

Although the wastewater contained measurable concentrations of sulfide at each site (0.6'

mgll and 0.4 mgll), tltere was no measurable headspace hydrogen sulfide. The Old

Providence Road site has a 42-inch pipe and was flowing half full ~t about 2 fps when

observed. The three clean pipes ranged in size from 24 to 54 inches in diameter.

Three of the industrial sewers (Clanton Road at the Irwin Creek Bridge, Remount Road

at the municipal park, and Freedom'Drive at Thrift Road) are in the Irwin Creek drainage

area, 1 to 6 miles from the treatment plant, and 5 to 10 miles from the u,pstream end of

the same drainage area. Two of the industrial sewers (Old Nations Ford Road near Ervin

Lane, and Granite Street near Continental Boulevard) are located in the McAlpine Creek

drainage area. The remaining industrial site is located next to Park Road near Moncure

A·20



Drive in the Sugar Creek drainage area. The McAlpine Creek sites are located approxi­

mately 10 and 7 miles, respectively, from the farthest upstream points in their drainage

areas. The Granite Street site is about 1 mile downstream of a 12,OOO-foot, 24-inch­

diameter foree main; the wastewater pH was 5.5 at this site. The Park Roa4 site is located

about 7 miles from the farthest upstream point in its drainage area.

1\vo of the six industrial sites showed signs ofvery shallow-hydrogen sulfide corrosion. The

Remount Road site had lost just enough concrete to expose aggregate and also had

turbulent flow. The Granite site had turbulent flow and an observed veloci1)' of

approximately 10 ips. This site also had four consecutive drop manholes upstream. Pipe

wall and manhole surface pH measurements were pH 6, and some corrosion product was

pbserved. Wastewater pH measurements were 6 at ,four of the industrial sites, 5.5 at one

site, and 10 at the remaining site. Wastewater sulfide ranged from 0.0 to 0.3 mgll. The

wastewater sulfide level was 0.05 mgll at the site where wastewater pH was 5.5, and 0.0 mgll

at the site where wastewater pH was 10. There was no measurable headspace hydrogen

sulfide gas at any of the six industrial sites.

Pipe diameter at the industrial sites ranges from 21 to 54 inches, and all pipes are

approximately 20 years old. The observed flows range from one-third to two-thirds full,

from smooth to extremely turbulent, with velocities typically 2 to 4 fps.

A.l.8 Milwaukee, Wisconsin

The Milwaukee Metropolitan Sewerage District (MMSD) maintains apprOximately 305

miles of sewer and two treatment facilities which selVe approximately one million people

in the Milwaukee area. The average daily wastewater flow is 190 mgd, of which industrial

flows represent over 2S percent. MMSD estimates that 15 percent of the area selVed by

its system contributes storm flow. Wet weather flows at both treatment plants double dry

weather flows. The average biochemical oxygen demand (BOD) is 200 mg/l, and total

susp~nded solids (TSS) is 250 mgll at the two plants.

A·21



In the MMSD system, EPA compared corrosion conditions in purely domestic sewe~ to

conditions in sewers that carry industrial flow. Approximately 90 electroplaters and metal

finishers and about 15 tanneries are permitted for discharge into the MMSD sewer under

its pretreatment program. Some of the permitted tanneries have waiv~rs to discharge

wastewater without pretreatment for sulfide, making data obtained from the Ml\tfSD system

particularly pertinent to this study. Observations covered five sewers with onl;y residential

flow and five sewers with a heavy industrial' contribution to the flow.

1vfMSD personnel were not aware of any hydrogen sulfide corrosion problems. The District

recently inspected (by television) 20 percent of its large-diameter pipe. Annually, it inspects

an additional 40,000 feet. MMSD also manually inspects manholes, and sewers during a

standard manhole step replacement program and a seasonal manhole cleaning program.

MMSD has some odor problems; however, these are located in parts of the system where

the odors do not generate public complaints.

Three of the residential sites are in the northern part of the service area, 4 tC) 6 miles from

the Jones Island Treatment Plant, and 3 to 5 miles from the upstream end of the system.

Pipe ages at these sites range from SO to 70 years old. None of the three site:s revealed any

wastewater sulfide. Wastewater pHs were all 6.5, and pipe and manhole surface pHs were

all 6.5. (According to carbonate chemistry, one would expect weathered c:oncrete to be

about pH 6.3.) No corrosion or signs of corrosion of pipe or manhole concrete were

observed at these sites, even though one site is a junction structure and another site is

located just downstream of a pump station. In both cases, these locations often experience

turbulent flow and potential release of hydrogen sulfide gas.

The other two residential sites, located in the South Shore Treatment Plalllt basins, are 8

to 10 miles from the treatment plant, and 3 to 5 miles from the upstream end of the basin.

The first site is less than 20 years old, and the second site, Kinnickinnic, is SO years old.

Observations at the 20-year-old site were similar to those at the first three residential sites.

However, a wastewater sulfide content of 0.5 mgll was found at the Kinnickinnic site and

A-2Z



pH of 3.5 was measured on the crown of the downstream pipe. Kinnickinnic had severe

corrosion from the water line up the pipe ,thout 1 foelt Up to 1 inch of concrete appeared

lost as estimated by aggregate exposure in this 36-inch-diameter pipe. A black slime growth

was observed from 1 inch above the normal water line to 2 inches below..

Five sites had large amounts of industrial flow. Three sites· are about 2 to 3 miles north

of the Jones Island Treatment Plant and two are immediately upstream .of the plant. All

five sites are at least six miles from the upstream end of the system and are at least 40

years old. Corrosion was not observed at any of these sites.

TWo of the industrial sites had measurable sulfide in the wastewater: 0.18 and 0.40 mg/J.

Wastewater pH ranged between 6.5 and 7.5. Pipe aJ)d manhole surface pH measurements

ranged between 6.0 and 7.0. One of the industrial sites was located less than 0.5 miles

downstream from a tanneIY. Two sites had initial hydrogen sulfide gas concentrations of

between 0.5 and 0.6 ppm in the 'pipe headspace. ~ One site located in the downtown

industrial area could not be entered because of a photoionization meter reading of greater

than 1,000 ppm. Two sites had abrupt changes in direction 20 to 30 feet upstream from

the manhole and 6 to 8 inches of bottom debris. lYPica1 at these sites was a grease buildup

on pipe and manhole walls, calcium buildup, and slime, but solid concrete pipe underneath.

A2 Wastewater Treatment Plants and Pump StatioDS

Site investigations were conducted at five wastewater treatment plants in three cities. The

purpose of these investigations was to dOCUiDent the location, nature and severity of

hydrogen sulfide corrosion problems at these facilities. The wastewater treatment plants

included the Hookers Point facility in Tampa, FL, the East Bank and West Bank plants in

New Orleans, LA, and the Hyperion and Terminal Island plants in Los Angeles, CA

Pump station corrosion was also investigated as part of these site visits.

A-2'J



The type and extent of information available from the various cities varied widely. Some

cities closely monitored hydrogen sulfide levels mthe wastewater and in the atmosphere,

and maintained detailed records of corrosion repair and rehabilitation efforts. Others had

done little to monitor or control .corrosion.

The following provides a SUDlDlmy of the information ~llected from the site visits to cities

where corrosion was believed to be a problem in the wastewater treatment plant and pump

stations.

A.2.1 Tampa, Florida

The Hooker's Point Advanced Wastewater Treatment Plant was expanded in 1978 to

handle a design flow of 60 mgd. The plant is averaging approximately 57 mgcl, and employs

advanced waste treatment (AWf) for biological nitrogen removal.. Unit pl'ocesses at the

plant include influent screens and grit chambers, primaty clarification, two stage activated

sludge treatment, secondaty clarification, denitrifying filtration, ch1c)rination and

dechlorination. The plant achieves nitrification/denitrification before it discharges to

Tampa Bay. Sludge handling processes are varied, and consist of.gravity, dissolved air

flotation, or belt filter thickening of waste activated sludge, anaerobic or aerobic digestion,

and belt press or drying bed dewatering. A new sludge dtyer and pelletizer will come on­

line in the fall of 1990.

Hydrogen sulfide corrosion at the wastewater treatment plant is vety severle. The walls of

the influent junction box were constructed with a corrosion-resistant plastic liner. H2S

corrosion is also severe in the screen and grit building and in the effluent chamber in the

grit building. Dissolved sulfide is approximately 10 mgll in the influcmt wastewater.

Concrete on the roof of the junction box had also corroded to an extent th;it the aggregate

was exposed. All mechanical equipment showed mild to severe corrosic)D. Hand rails,

platform, and other structures at the primaty clarifiers were corroded.

A·24



. ~

The plant expends significant resources to combat ,hydrogen sulfide corrosion. All carbon

steel parts have been replaced by staUiless steelparts wherever possible. Electrical

components have been covered and electrical sockets replaced using plastic materials. A

very rigorous painting schedule is maintained on all equipment and parts. at the junction

chamber. HzS levels in the atmosphere of the screen and grit building are as high as 20

ppm. A fine-mist scrubber was installed to treat the HzS-I~den air emissions from the

junction box. Although designed to handle SO ppm of HzS, levels entering the scrubber

range from 400 to over 1000 ppm. The capital cost of the scrubber system was

approximately $1,000,000. Annual operating cost is estiInated to be $400,0001yr.

The primary clarifiers at the wastewater treatment plant are also at an advanced stage of

corrosion. Some clarifiers are 40 years old and the others were built during the expansion.

There is little corrosion at the influent end of the clarifiers but severe corrosion at the

effluent end. The wastewater has a fall of fOUf feet in the effluent channel thereby creating

turbulence and releasing H2S to the atmosphere with the result that the concrete structure

at ~e effluent channel is severely corroded.

Most of the moving parts on the clarifiers have been replaced by plastic, including the'

scraper mechanism. Gear motors and electricaVmechanical components are covered with

corrosive-resistant materials. Approximately 2 to 4 inches of the side walls at the effluent

channel in the primary clarifiers have been lost due to corrosion. At some locations,

reinforcing steel was visible. The rehabilitation of the clarifiers is now under contract and

includes the installation of a plastic liner on the walls. Hydrogen sulfide corrosion

downstream of the clarifiers is very limited. There is very little hydrogen sulfide corrosion

found at other treatment processes and sludge handling facilities.

Hydrogen sulfide corrosion of instrumentation and controls at the wastewater treatment

plant was severe at the transformer cabinets. All copper tubing and wiring corrodes

rapidly: Corrosion of electrical contacts was widely obselVed. Switchgear at· the influent

junction chamber also corrodes rapidly. Corrosion prevention measures for instrumentation

A·2$



and control equipment includes covering the instruments, purging with clean air, and air

conditioning control rooms. All electrical equipment at the plant is on a preventative

maintenance and painting schedule. Contacts and relays are cleaned regularly.

Transformer housings must be replaced periodically.

Although corrosion of sludge handling components and structures has been a problem in

the past, such problems have largely been eliminated through gradual replacement with

corrosion resistant materials such as galvanized and stainless steel. Spare pm1s are stored

in an air-conditioned warehouse to prevent corrosion. Minor corrosion problems are still

evident where components such as conduit fittings are not available in corrol;ion resistant

materials.

There are 160 lift stations in the sewer system that collect and transport wastewater to the

treatment plant. The more recent pump lift stations are built of concrete.

Medium to very high rate corrosion was found at many of the lift stations. Most of the

manholes, wet wells and interior control room walls in lift stations have S1l1lfur (yellow)

deposits. There was severe corrosion near turbulent areas of the lift stations. The concrete

was corroded and reinforcing steel was visible. Most of the lift stations have mild to severe

corrosion present. Steel sound enclosures over wet wells had to be replaced by fiberglass